THESE INSTRUCTIONS ARE TO BE USED ONLY FOR: REV: 01/13

MODEL PL855

MANUALS FOR OTHER UNITS CAN BE FOUND AT WWW.SOURCEONEOPE.COM

SOURCE(INE

OUTDOOR POWER EQUIPMENT

SERIAL NUMBER:

DATE PURCHASED:

INSTRUCTIONS AND PARTS MANUAL

PLUGR PL855 PRO HD 30" TURF AERATOR

PLUGR is a registered trademark of SourceOne Inc., a subsidiary of IMSCORP, Lincoln, NE.
1030 SW 6th Street, Lincoln, NE 68522 e (888) 418-9065 e Fax (402) 474-6605
Website: www.SourceOneOPE.com e Email: sales@SourceOneOPE.com




THESE INSTRUCTIONS ARE TO BE USED ONLY FOR:
MODEL PL855

MANUALS FOR OTHER UNITS CAN BE FOUND AT WWW.SOURCEONEOPE.COM

PLUGR PL855 PRO HD 30" TURF AERATOR MANUAL

OPERATING INSTRUCTIONS

NO ASSEMBLY REQUIRED

Hydrostat: The hydrostat has been serviced at the factory
and is ready to operate. The lever in front of the machine
marked Hydrostat Bypass needs to be down for hydrostat to
run.

Engine: Engine and gear case are factory filled with high
quality detergent SAE 30 oil, (SE, SF or SG). Check lever prior
to operation. Please refer to the engine manual or call the
engine manufacturer at the phone number listed in the
engine instructions if there are any questions regarding the
engine. NOTE: GASOLINE CAN BE HAZARDOUS. HANDLE
GASOLINE CAREFULLY AT ALL TIMES! USE LEAD FREE
GASOLINE WITHOUT OIL MIXED IN. All Plugr aerators will run
on E-10 blended (10%) ethanol.

CAUTION! KEEP FINGERS FROM BEING PINCHED UNDER
THE MOVING HAND LEVERS DURING ENGAGEMENT.

Lever operation: Bottom left lever engages forward motion.
Bottom right lever engages tines.

Center lever: This lever swings the plugr mechanism
forward into the operating position. Release handle and allow
lever to move forward. It will automatically pull itself into
operating position.

To aerate: Pull bottom left lever first to engage forward
motion. Pull up bottom right lever to engage tines.

To stop PLUGR: Release bottom right lever first, then release
bottom left lever. SHUT OFF ENGINE if not continuing.

Transport mode: Pull center lever up. Leave bottom right
lever down. Engage bottom left lever only.

To reverse: Make sure tines are in the up position and
gently push down on left lever.

To remove access cover: Remove rubber latches from both
sides of top cover, lift front of cover and slide back gently. To
remove front cover, slide towards front of machine slightly
and lift straight up.

To operate in cold temperatures: Engage tines in "up"
position for at least two minutes prior to actual aeration to
warm cam grease.

MAINTENANCE INSTRUCTIONS

Cam bearing: Grease cams on the zerks provided every 10
hours of operation. We recommend Almagard® #3752 Grease
from Lubrication Engineers®, Inc. Check for wear periodically.

Shaft bearings: Grease both crank shaft ball bearings on the
zerks provided every 100 hours of operation.

Wheel bearings: Grease wheel ball bearings on the zerks
provided every 100 hours of operation.

Engine oil/filter: See engine manufacturer’s instructions.
Change oil and filter at least once a season per engine
manual.

V-Belt: Adjust V-belt tightness with adjustment spool located
on engagement handles. Do not overtighten V-belt. This puts a
load on the engine gear box bearings. The belt is tight enough
when it does not slip during the operating cycle.

Tines (threaded type): These are adjustable by only the
thickness of the jam nut approximately 1/4" and the openings
should face the rear of the PLUGR. They are replaceable by
loosening the jam lock nut and unscrewing the tine. All threads
are right hand. Install the tine with the jam lock nut on the tine
and use maximum threads inserted into the tine casting.
Tighten jam lock nut against the tine casting.

Decals: All safety decals are available for replacement at no
cost. Do not operate without all warning labels clearly
readable.

SPECIFICATIONS
/Machine Width 34N
Aeration Width Per Pass 30"
Hole Centers 23/5" x71/2"
Hole Depth (Up to) 2 3/4"
Plug Diameter 5/8"
Approx. Sq. Ft. Per Hour (Up to) 35,000
Shipping Weight 440 Ibs.
Actual Machine Weight 360 Ibs.
Tire 12"
Belt Drive Clutch Double V-type

Nylatron Cam Bearings

N /




MANUAL DEL AIREADOR PLUGR DE CESPED PRO HD DE 30"

INSTRUCCIONES DE OPERACION
NO NEGESITA ENSAMBLADO.

Hidrostato: Se le ha dado servicio al hidrostato desde fabrica y
esta listo para operarlo. La palanca en frente de la maquina
marcada con Desvio Hidrostatico necesita estar hacia abajo para
que el hidrostato funcione.

Motor: El motor y engranaje vienen rellenos de fabrica con aceite
detergente SAE 30 de alta calidad, (SE, SF o SG). Checar el nivel
antes de la operacion. Por favor consulte el manual del motor o
llame al fabricante del motor a el nimero de teléfono listado en las
instrucciones del motor si tiene alguna pregunta acerca del motor.
NOTA: LA GASOLINA PUEDE SER PELIGROSA. MANEJE LA
GASOLINA CUIDADOSAMENTE EN TODO MOMENTO. USE GASOLINA
LIBRE DE PLOMO SIN ACEITE MEZCLADO. Todos los aireadores
Plugr funcionan con E-10 mezclado con 10% de etanol.

PRECAUCION! IMPIDA QUE LOS DEDOS SEAN PELLIZCADOS POR
LAS PALANCAS MOVILES DURANTE EL ENGRANE.

Palanca a mano derecha: Esta palanca hace que la banda quede
inactiva. Jalarla para atras para activarla. Esta palanca debe de
mantenerse hacia abajo para la operacion de la maquina. Cuando
es liberada, el movimiento hacia adelante se parara. Si la palanca
falla avanzando hacia adelante, péngase en contacto con el
fabricante inmediatamente para instrucciones de ajuste ya que este
s un equipamiento de seguridad.

Palanca a mano izquierda: Esta palanca balancea el mecanismo
plugr avanzado hacia la posicion de operacion. Con la palanca a
mano derecha engranada, libere el seguro del transportador en el
mango y permita que la palanca avance. Esto lo pondra
automaticamente en la posicion de operacion.

Para ventilar: Jale la palanca a mano derecha para atras y
sosténgala. Libere la palanca a mano izquierda y permita que
avance hacia adelante. NO empuje la maquina cuando esté
funcionando. Los agujeros seran mas profundos si usted permite
que el PLUGR avance hacia adelante cuando los dientes penetran
la tierra.

Para parar PLUGR: Libere la palanca a mano derecha. Esta saltara
automaticamente para soltar el inactivador de la banda. Jale la
palanca a mano izquierda hacia atras y engrane el seguro
transportador. APAGUE EL MOTOR sino continua.

Para abrir la tapa de acceso: Para abrir |a tapa de acceso, quite
el tornillo del centro y libere los pestillos de goma. Procedimiento
inverso para recolocar la tapa.

Para dar marcha atras:: Asegurese que los dientes esten en la
posicion hacia arriba y suavemente empuije la palanca izquierda
hacia abajo.

Para quitar la tapa de acceso: Quitar los pestillos de goma de
ambos lados de la tapa de arriba, levante la tapa del frente y
reshale suavemente hacia atras. Para remover la tapa del frente,
resbalela ligeramente hacia el frente de la maquina y levante hacia
arriba.

Para operar en bajas temperaturas: Engrane los dientes en la
posicion hacia “arriba” por lo menos dos minutos antes de
empezar la aireacion para calentar la grasa de las levas.

INSTRUCCIONES DE MANTENIMIENTO

Porte de Leva: Engrase las levas de los zerks proporcionados cada
10 horas de operacion. Recomendamos Almagard R #3752 Grasa
de Lubricacion Engineer R, Inc. Revisar periodicamente el desgaste.

Portes de Eje: Engrase ambos portes de eje de manivela
proporcionados en los zerks cada 100 horas de operacion.

Portes de Rueda: Engrase los portes de rueda proporcionados en
los zerks cada 100 horas de operacion.

Aceite para Motor/Filtro: Ver las instrucciones del fabricante del
motor. Cambio de aceite y filtro al menos una vez cada temporada
de acuerdo al manual del motor.

Correa de Distribucion: Ajuste la correa de distribucion con los
agujeros ajustables pivoteando el soporte del embrague. No sobre
ajuste la correa de distribucion. Este pone una carga sobre los
portes de caja de la marcha del motor. La banda esta bastante
apretada para que no se resbale durante el ciclo de operacion.

Dientes (tipo enhebrado): Estos son ajustables por el grosor de la
tuerca aproximadamente 1/4” y las aperturas deben afrontar el
reverso del PLUGR. Ellos son reemplazables soltando el seguro de
la tuerca y desatornillando el diente. Todos los hilos giran a mano
derecha. Instale el diente con el seguro de la tuerca en el diente y
use los hilos maximos insertados en el bastidor del plugger. Ajustar
el seguro de la tuerca al bastidor del plugger.

Etiquetas: Todas las etiquetas de seguridad estan disponibles para
su reemplazo gratis. No operarlo sin todas las etiquetas de
advertencia claramente legibles.

ESPECIFICACIONES

KAnchura de la Maquina

)

Anchura de Aireacion por pase 30"
Agujero central 23/5" x71/2"
Profundidad del Agujero (hasta) 2 3/4"
Diametro del Enchufe 5/8"
Aprox. Pies Cuadrados 35,000
por hora (hasta)

Peso del Embarque 440 libras
Peso real de la Maquina 360 libras
Rueda del Cojinete 12"
Correa de Embrague doble tipo-V

Qoﬂes de Leva de Nylatron

J




SAFETY INSTRUCTIONS /nstrucciones de Seguridad

Turf aerators are designed exclusively for the purpose of the improvement of turf grass by removing "plugs" of existing
turf to allow the flow of nutrients, water and oxygen to the roots. Any other use is unadvisable and can cause serious
injury or death. Los aireadores de césped son disefiados exclusivamente con el objetivo de mejorar el césped removiendo
los tapones existentes de hierba para permitir el flujo de sustancias nutritivas, agua y oxigeno a las raices. Cualquier otro uso
no es aconsejable y puede causar serias heridas o la muerte.

DO HACER:

e Always follow operating instructions. Siempre sequir las instrucciones de operacion.
¢ QOperate only with the guard/cover in place. Operar solo con la cubierta/tapa en su lugar.

e Wear protective equipment including hearing protection, eye shields and proper footwear. Usar equipo de proteccion
incluyendo proteccion auditiva, lentes protectores y articulos de calzado apropiados.

¢ Read and heed all warning labels affixed to the machine. Leer y prestar atencion a las etiquetas de advertencia
adjuntas a la maquina.

e Remove spark plug wire when machine is not being used to prevent operation without instruction. Quitar el alambre
de bujia cuando la maquina no esté en uso para prevenir la operacion sin instruccion.

e (lear area to be aerated of all loose objects and all children. Limpiar el drea a ser ventilada de objetos sueltos y todos
los nifios.

e Flag sprinkler heads and other hidden obstacles and holes. Marcar las cabezas de los aspersores y otros obstaculos
escondidos y agujeros.

e Practice operation in an open area prior to operation in tight areas. Practicar la operacion en un drea abierta antes de
operar en dreas estrechas.

e Keep hands and feet away from operating parts. Mantener manos y pies fuera del alcance de las partes operadoras.
e Use hearing protection. Tested noise levels range from 86.4dB(A)-89.5dB(A). Usar proteccion auditiva. Niveles de
ruido probados oscilan entre los 86.4 dB (A) hasta los 89.5 dB (A).

DO NOT NO HACER:

e QOperate on severe slopes (exceeding 15°). Operar sobre cuestas severas (excediendo 159.

e Allow children to operate or be within 50' of operation. Permitir a nifios operarfo o que estén dentro de 50’ de la
operacion.

e QOperate without guard/cover attached. Operar sin la tapa / cubierta puesta.

e Qperate when footing is unsure. Operar cuando el equilibrio es inseguro.

¢ |eave machine unattended while running. Dejar la maquina desatendida mientras funciona.

e QOperate when dark or hard to see clearly. Operar cuando esta oscuro o dificil de ver claramente.
e Qverride the safety shutoff switch. Anular el interruptor de apagado de sequridad.

e Lift guard/cover without positioning body to avoid lift injury. Levantar la tapa/cubierta sin posicionar el cuerpo para
evitar un herida de levantamiento.

e Allow feet to be placed under the rear of machine. Permitir que los pies sean colocados bajo el reverso de la maquina.
e QOperate without instructions. Operar sin instrucciones.

e Allow others to operate without access to instructions. Permitir a otros su operacion sin acceso a las instrucciones.

e QOperate without warning labels clearly readable. Operar sin las etiquetas de advertencia claramente legibles.

NEVER ALLOW CHILDREN TO OPERATE POWER EQUIPMENT
NUNCA PERMITIR A NINOS OPERAR EL EQUIPO DE PODER




MACHINE LABELS Etiquetas de la Maquina

PULL TO ENGAGE TINES

JALE HACIA ARRIBA PARA ENGRANAR LOS DIENTES

PULL FOR FRIVD - PUSH FOR REV W/ TINES RAISED | MAINTENANCE
850-LHH VI D E 0 s
Op-0]
]
[ g:

DANGER

KEEP SHIELD IN PLACE 152205
MOVING PARTS
KEEP HANDS AND FEET AWAY
WHEN IN OPERATION
SHUT ENGINE OFF WHEN
SERVICING

CHECK OIL BEFORE EACH USE.
GREASE ALL FITTINGS EVERY 10 HOURS OF OPERATION.
WE RECOMMEND ALMAGARD® #3752 GREASE FROM

LUBRICATION ENGINEERS® INC.

TO AERATE

1. Start Engine

2. Push Center Handle Forward

3. Engage Left Lever To Begin Forward Motion
4. Engage Right Lever to Engage Tines

AWARNING

ALWAYS USE EYE AND EAR | ,
PROTECTION gl / |
THS MAGHNE ProDUCES 0 FORWARD TO LOWER TINES

IN THE RANGE OF 86.4dB(A) - 89.5dB(A). 8551 | BAC K To RAIS E TI N ES

AVANCE PARA BAJAR LOS DIENTES

AWARNING ] SOURCE”NE | DE REVERSA PARA LEVANTAR LOS DIENTES |
: * *

* SHIELD MISSING
* DO NOT OPERAT

OUTDOOR POWER EQUIPMENT

888-418-9065 www.SourceOneOPE.com

.....

DO NOT OPERATE MACHINERY WITHOUT SAFETY LABELS. FREE REPLACEMENT LABELS
ARE AVAILABLE UPON REQUEST BY CONTACTING SOURCEONE CUSTOMER SERVICE.




Parts Diagram for Model PL855




Parts List for Model PL855

ITEM #| PART # | QTY. |DESCRIPTION ITEM # | PART # | QTY. |DESCRIPTION
1 _|PLIOO3 | 4 [RubberLatch Kif 56 |PL1618| 1 |Clutch Hand Lever
2 PL1015| 20 |Flat Washer, @5/16 57 | PL1619 1 [Speed Indicator
3 PL1022 1 |dler PUIIey, @2.75 58 PL1621 1 Throttle Link
4 PL1024 1 |HexBolt, 1/2-13 UNC x 2.0" 59 PL1622 1 [Throttle Bar
5 PL1029 11 NleCk Nut, 1/4-20 UNC 40 PL1623 2 Throttle Link Tab
6 PL1031 3 |Cotter Pin, @1/16 x 3/4" 61 PL1625| 1 |Prehard Roller
7 |PL1042| 2 |Carfridge Bearing, @1.0 62 |PL1627 | 1 |Tension Idler Mount Bracket
8 PL1044 | 21 |Flat Washer, &3/8 63 | PL1629 | 1 |Lower Belt Tension Bracket
9 | PLI045| 7 |Nylock Nut, 3/8-16 UNC 64 |PL1630| 1 |Upper Belt Tension Bracket
10 |PLIO48| 1 |HexBolf, 1/4-20 UNC x 1-1/2" 65 |PL1631| 1 |[Rectractor Clevis Tab
11 _|PLIOS2| 8 |Grease Fitting, 1/4-28 66 | PL1632| 2 |Retractor Plate Arm
12 | PLI0S6 | 10 |[Jam Nut, 5/8-11 UNC 67 |PL1633| 1 |[Clutch Profie Arm
13 |PLIOS7| 8 [Tine, &5/8 68 |PL1634| 2 |Clutch Cam Arm
14 | PL1072| 8 |Nylock Nut, 5/16-18 UNC 49 | PLI635| 1 |Retractor Lever
15 | PL1077 | 2 |ClevisPin, @1/4x 3/4" 70 |PL1636| 1 [Handle - Split Lever
16 | PL1078 | 1 |HexBolt, 1/2-13 UNC x 2-1/2" 71 PL1637 | 2 [Cable Adjustment Spool
17 PL1079 2 |ldler Pulley, @2.75 (LH & RH) 72 PL1638 1 |tensioner Cross Bar
18 |PLI091 | 5 |Flat Washer, @1/4 73 | PL1651 1 |Dual Shaft Transaxle
19 | PL11T1 2 |Belleville Washer, @1/4 74 |PL1652| 2 [Wheel, 12" w @3/4 Keyed Hub
20 | PL1112 1 |Bufton Head Screw, 1/4-20 x 1-1/2" 75 |PL1653| 2 |Wheel, 12"'w @5/8 Bearing Hub
21 |PLITIS| 8 |StainlessRivet, @1/8x1/4 76 |PL1654| 1 [Transaxie Pulley, @3.25x @1/2 Spline
22 PL1123 3 |Key, 3/16"x 1-1/2"
23 | PL1126 1 [Safety Switch Wire 77 | PL1655| 2 [Push-Pull Cable, 55"
24 |[PL1129| 1 [safety Switch 78 | PL1656| 2 |Push-Pull Cable, 69"
25 |PLI142| 17 |HexBolt, 3/8-16 UNC x 2" /9 |PLI6S8| 1 |Belt, AGO
26 |PL1143| 8 |HexBolf, 5/16-18 UNC x 1-1/2" 80 |PLI6SY| 4 |CotferPin, @3/32x3/4"
27 PL1147 ] 8 Tine Retractor Plate 81 PL1660 1 Double B Belt Pulley, @D4.75 x 3/4" Bore
28 | PL1158| 2 [Shoulder Bolt, @5/16 x 1/4" 82 | PL1661 1 |A Belf Pulley, ©9.25 x 3/4 Bore
29 | PL1169 | 2 |Flange Bushing, 5/161Dx7/16 OD 83 |PL1663| 1 |Extension Spring, @1/2 x 3"-5"
30 PL1175 8 |Tine Rod 84 PL1665 2 |Flange Bushing, 7/8" OD x 3/4" ID
31 |PLIT76] 8 |Tine Rod Cap 85 |PL1667 | 5 |HexBolt, 3/8-16 UNC x 1-1/2"
32 PL1177 | 16 |Journal Bearing, @2.0 86 PL1668 2 |HexBolt, 5/8-11 UNC x 4-1/2"
33 |PL1178| 4 |Fender Washer, @5/16 87 | PL1669 | 4 |[HexBolt 5/16-18UNC X 3/4 Long
34 PL1179 | 16 |Lock Nut, 3/8-16 UNC 88 PL1670 1 |Clevis Pin, @1/4 x 1-3/8"
35 PL1181 1 |Hex Bolt, 1/4-20 UNC x 1/2" 89 PL1671 2 |Cogged V-Belt, B 35"
36 |PL1237 | 1 |Spherical Rod End, 10-32 UNF 90 |PL1672| 2 |External Snap Ring, @3/4
37 PL1243 2 |Hex Nut 1/4-28UNF 21 PL1673 2 |Arbor Shim, @3/4 x .031"
38 | PL1247 | 2 |Shoulder Bolt, @5/16 x 3/8" 92 |PL1674| 1 |Yoke, 10-32 UNF w/ Clivis Pin
39 | PLI252| 2 |HexBolt, 1/4-20 UNC x 3/4" 93 |PL1675| 2 |[ClevisPin, @3/16 x 3/4"
40 PL1263 2 |Towbar Bracket Keeper 94 PL1676 2 [SHCS, 1/4-20 UNC x 1.0"
41 PL1267 8 |Hex Bolt, 1/4-20 UNC x 1" 95 PL1684 1 |Safety Switch Ground Wire
42 PL1269 1 [Nylock Nut, 1/2-13 UNC 96 PL1693 2 |Fender Washer, @3/8 x 1" OD
43 PL1291 2 |Rivet, @3/16 x 3/8" 97 PL1694 2 |Bushing, 1/2IDx 5/8 OD x 1"
44 | PL1328 | 2 |HexBolt, 1/4-20 UNC x 1-3/4" 98 |PL1695| 1 |Die Spring, 3/4"ODx 1.5"
45 | PL1329 | 6 |Flat Washer, @1/2 99 |PL1696| 1 |HexBolt, 3/8-16 x 6.0" Fully Threaded
46 | PL1426 | 1 |V-Type Idler, @2-5/8"x 3/8" Bore 100 | PL1697 | 1 |[Spline Sleeve
47 | PL1434| 1 |Idler, Flat @1-1/8"x 3/8" Bore 101 |PL1705| 1 |@1.0Steel Plug
48 | PL1451 1 |1/4-28 YOKE 102 | PL1707 1 |Transaxle Disengage Lever
49 | PL1452 | 1 |D1/4"x34-1/4" Rod 103 | PL1708 | 1 |Disengage Lock
50 | PL1512| 2 |Bushing, 1/21Dx3/40ODx 1/2" 104 | PL1709 | 2 |Disengage Roller
51 PL1522 1 |8 Tine Crankshaft 105 | PL1710 1 |Compression Spring, 15/16 OD x 2"
52 PL1523 4 |Coftter Pin, @1/8x 1" 106 | PL1728 1 855 Top Cover
53 | PL1611 1 |GX200 Honda Engine w/Gear Box
54 PL1616 1 |PL855 Frame
55 | PL1617 1 |Throttle Hand Lever




WARRANTY
LIMITED WARRANTY FOR PLUGR TURF AERATOR (engine excluded)

For two full years from date of purchase and first use, SourceOne will replace for the original purchaser free of charge any parts of the machine
(excluding engine, hydrostat, tines and belts) found upon examination by SourceOne or its approved agent to be defective in material or
workmanship or both. This is the exclusive warranty.

All expedited transportation charges on parts submitted for replacement must be borne by purchaser. For warranty service contact the dealer from
whom you purchased machine or the factory in Lincoln, Nebraska which reserves the right to examine the machine and make its own evaluation
at its option. THERE IS NO OTHER EXPRESS WARRANTY. IMPLIED WARRANTIES, INCLUDING THOSE OF MERCHANTABILITY AND FITNESS FOR A
PARTICULAR PURPOSE, ARE LIMITED TO ONE YEAR FROM DATE OF PURCHASE. TO THE EXTENT PERMITTED BY LAW ANY AND ALL IMPLIED
WARRANTIES ARE EXCLUDED. LIABILITY FOR CONSEQUENTIAL DAMAGES UNDER ANY AND ALL WARRANTIES ARE EXCLUDED TO THE EXTENT
EXCLUSION IS PERMITTED BY LAW. Some jurisdictions do not allow limitations on how long an implied warranty lasts, and some jurisdictions do
not allow the exclusion or limitation of incidental or consequential damages, so the above limitation and exclusion may not apply to you. This
warranty gives you specific legal rights and you may also have other rights, which may vary from jurisdiction to jurisdiction.

GARANTIA
GARANTIA LIMITADA PARA AIREADOR DE CESPED PLUGR (motor excluido)

Durante dos afios completo a partir de la fecha de la compra y el primer uso, SourceOne sustituira al comprador original gratuitamente cualquier
parte de la maquina (excluyendo motor, hidrostato, dientes y bandas) de acuerdo a lo encontrado en el examen por SourceOne o su agente
aprobado que esté defectuoso en material o habilidad o ambos. Esta es la garantia exclusiva.

Todos los gastos de envio expedito para reemplazo de partes deben correr por cuenta del comprador. Para servicio de la garantia ponerse en
contacto con el distribuidor con quien usted comprd la maquina o la fabrica en Lincoln, Nebraska quien se reserva el derecho de examinar la
maquina y hacer su propia evaluacion a su opcion. NO HAY NINGUNA OTRA GARANTIA EXPRESS. LAS GARANTIAS IMPLICITAS, INCLUSO AQUELLAS
DE VALOR COMERCIAL Y SALUD PARA UN OBJETIVO PARTICULAR, SON LIMITADAS A UN ANO A PARTIR DE LA FECHA DE COMPRA. HASTA CIERTO
PUNTO SEGUN LA LEY ALGUNA Y TODAS LAS GARANTIAS IMPLICITAS SON EXCLUIDAS. LA RESPONSABILIDAD DE DANOS CONSECUENTES BAJO
ALGUNA'Y TODAS LAS GARANTIAS ES EXCLUIDA DE ACUERDO A LA LEY. Algunas jurisdicciones no permiten limitaciones sobre cuanto tiempo una
garantia implicita puede durar, y algunas jurisdicciones no permiten la exclusion o la limitacion de dafios secundarios o consecuentes, entonces la
susodicha limitacion y exclusion puede no aplicarse con usted. Esta garantia le da derechos legales especificos y usted puede tener también otros
derechos, que pueden variar de jurisdiccion a jurisdiccion.




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


